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RYB 27°8-ST BRACKET KIT: P/N 0495827 PARTS CATALOG #095832 REV -A
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GEAR AND PIN

—~

/N
~

« PART IS INCLUDED IN' DUTLINED SUBASSEMBLY .
o [TENS ARE NOT PART DF BRACKET KIT.

24 10919321 NUT, UM 1/4-20 4 16| 092787 | HOOK 1 6 | 092771 | CALIBRATED BOTTLE 1
23 1094990 | FELT CLEANING SEALS (4) 1 151080755 | 3/32" T- WRENCH 1 71092760 | DISPENSING VALVE ASSY 1
22 1 091934 ] E-RING, 7/16 1 141 082740 | BOTTLE VALVE ASSY 1 6 | 095601 | BRACKET, BOTILE 1
211 095837 SPRING, EXTENSION 2 131092756 | 172" 1.0, VINYL TUBING 1 5 | 095836 | GUARD, SAFETY. 2728 1
20 1 091819 SCREW, #10-24 x 172 BUT HD | 2 [2 ] 092750 | ADAPTER BASE ASSY 1 41095834 | ASSY, ADJUSTING, RH. 1
19 | 091828 | SCREW, #10-24 x 1 SOC HO 3 [T | 091868 | SCREW, 1/4-20 x 3/4 SOCH) | 2 3| 095842 | SHAFT 1
18 | 095824 | ASSY, ADJUSTING, L.H. 1 10 ] 092370 | SEAL SET (L & R) 1 2| 095847 | ASSY, HOUSING 1
U7 092779 | ASSY, SYRINGE, LG NECK 1 g | 092765 | D-RING * [ | 095845 | SUPPORT, UNIT, NON-OP 1
[TEM# | PART # OESCRIPTION OTY| | [TEMH | PART 4 UESCRIPTION OTY| | ITEM# |PART # OESCRIPTION 4Ty
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RYB 2728-ST UNIT: P/N 095839 s «%@ RIS AL #3552 4

THIS TTEM 31 IS TYP iy, _
OF BOTH END FRAMES _ -7 * PART IS INCLUDED IN DUTLINED SUBASSEMBLY.
k [RIP TRAY AND SCREWS CTTEMS 50 & 51) ARE NOT SHIWN.

51 | 091816 #10-24 x 3/8 LG BUT HD SCREW] 2 341091997 |OSC. RETAINING CLIP * 17 | 001865 | SCREW, 1/4-20 x 1,25 SOC. HO| |
50 | 095838 | ORIP TRAY, 2728 1 33 | 091965 | OSC. RETAINING WASHER . 16 | 092401 | BEARING .
49 | 091652 | 12 RETAINING RING 1 3 | 091111 |OSC. DRIVE SHAFT FOLLOWER | + 151001813 | #10-24 % 1/2 SET SCREW 2
48 | 091986 | STEEL WASHER 2 31| 095862 | ASSY, ECCENTRIC 2 14 001811 | #10-24 ¥ 1/4 SET SCREW )
AT | 091888 | M5 x Gnn SET SCREW 2 30 | 091827 | SCREW, 10-24 x /B SOCHD | 6 13 ] 001802 | #3-48 X 1/4 FLAT HD SCREW |
46 | 091230 | SHAFT ASSY : 29 1091303 | 11-1/2 OSC. ROLL. PARTS ASSY| 1 12| 092238 | COMPRESSION SPRING *
45 | 095854 | STICKER, 1.0, 1 26 | 095833 | TIE BAR 1 [1 | 092290 | BACKING PLATE KIT (L & R) | !
44| 091877 | SCREW, 1/4-28 x 1.1/4 SOC HD| 2 27 | 092601 [SAFETY STICKER 1 10| 092370 | SEAL SET (L & R) |
43 | 094342 | SPRING HOLSING 2 26 | 092520 | METERTNG ROLLER W/B 1 9 | 092291 | ECCENTRIC 2
42| 091970 | NUT 1/4-28 2 25 | 091907 | #6-32 X 3/8 PHILLIPS HD SCW | B | 092612 | METERING GALIGE .
41| 09433 | OSCILLATOR POST 2 24| 092303 | SHOULOER SCREW * 7 | 093698 | SPRING, COMPRESSION 2
A0 | 092259 | SPRING COVER * 23| 092304 | GUIDE PIN * 6 | 091908 | WASHER, SPACER 2
39 | 092236 | TAB SPRING : 22 | 092504 | NOZZLE * 5| 09935 | TIE PLATE 1
3B | 09223 | 148 : 21| 092401 | VAVE WASHER 2 4| 098750 | BRACKET NOZZLE ASSEMBLY 1
37 | 094997 | BRACKET, NO7ZLE : 20 | 095827 | FORM ROLLER W/B 1 3| 094325 | ALTGNMENT BLOCK 2
3 | 092585 | BEARING : 19| 092880 | RYORI GEAR CLUTCH ASSY 1 D | 095918 | ASSY, END FRAME, L.H. 1
35 | 091949 | SPRING PIN : 18| 091879 | SCREW, 1/4-20 x .00 SOC. HD| ! | 003919 | ASSY, END FRAME, R.H. 1
ITEME [PART # DESCRIPTION aTy| | ITEME | PART # DESCRIPTION OTy| | LTEM# | PART # DESCRIPTION ATy






